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CERTIFIED MILL TEST REPORT
100% MELTED AND MANUFACTURED IN U.S.A.
All shapes produced by Nucor-Yamato Steel are casl
and rolled to a fully kllled and fine grain praclice,

l' 5' ASTM A992/A992M 043 A572/A572M GRSO 03a
. P[ ASTM A709/A709M-03a GR50 (3458)
i ! AgTM A709/A703M-03a GR50S (3455)

o i .ASTM A6/AGM-04a
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¥

STEEL

A Dlvision of

UNYTITE, INC.
ONE UNYTITE DRIVE
PERU,IL 61354-

CHARTER

©  LOAD

- CHARTER STEEL TEST REPORT
Reverse Has Text And Codps

Attn: ATTEN; JEAN MARGHERIO

Charter Manufacturing Company, Inc.

1658 Cold Springs Road .

Saukville, Wisconsin 53080
(262} 268-2400

1-800437-8789

FAX (262) 268-2570

29646

C10B30SC0.732D

177723

387270

471831

10B30 M SK FG RHQ

DD

0.732

! hereby certify that the materlal described herein has been manufactured in accordénce with the specifications

and standards listed below and on the reverse side; and that it satisfies those requirements. .
' Test Results of Heat Lot# 387270

LAB CODE: 7388

Chemistry c MN P S
Wit% 0.32 0.79 0.009 0.010
AL "N B Tl

0.024  0.0070 .0.0026 0.020

sl
0.260

NB
0.001 -

Jominy (HRC] JOMO1 JOMOZ JOMO3 JOMO4 JOMOS

53 52 61 49

0 0 0

32

0

JOM13 Jom1i4 Jom15 JOM16 JOM18
0

NI CR MO cu SN
0.04 0.05 0.01 0.09 0.006

JOMO6 JOMO7  JOMO8 JOMO9 JOM1TO

24 22 22 21 20
JOM20 JOM22 JOM24 JOM26 JOM28
0- o= -6 0 .0

JOMINY SAMPLE TYPE ENGLISH = R JOMINY LAB = 03;58~01

- GHEM. DEVIATION EXT.-GREEN = N/R
E45 INCLUSION LAB = 0368-02

Cleanliness ASTHM-E4E Method A .
: A B [ D

Thin 0.5 0.5 0.0 1.0

Heavy 0.0 0.0 0.0 0.0

0

0.001

JOM11 JOM12
20 o -

JOM30 JOM32
. o N

QC DEVIATION EXT.-GREEN = N/R

Test Results of Ralling Lot # 325586

# of Tests
TENSILE (KS]) - 3
REDUCTION OF AREA (%) 3
ROCKWELL B (HRBW) 3
WIRE SIZE {Inches) 9

... WIREOUT OF ROUND (inches _ '9
QC DEVIATION EXT.-PROCESSED = N/R

Test Results of Processing Lot # 471831

© Min Value

63
90
0.732

0000 .. .

Max Value . Mean Value
98.3 97.8

53 53

93 91

0.732 0.732
0.000 0.000

TENSILE LAB = 0358-02
RA LAB = 0358-02
RB LAB = 0358-02

Specifications:

£

Revision = B Dated = 8-MAY-2003

.

Maeets customer specifications with any applicable Charter Steal exceptions for the following customer documents:
Customer Document = UNYTITE

Chartar Stesl
Saukvill, Wi, USA

Fax number: | } - ' Rem: Load 1,Mail0,Fax0

e

Tim Leahy
12/08/2005

Manager of Quality Assuranc




" The following statements are applicable to the material described on the front of this Test Report:

A\l -
L e v P

»

1. Except as noted, the steel supplied for this order was melted, rolled and processed In the United States.. -

2. Mercury was not used during the manufacture of this product; nor was the steel contaminated with mercury
during processing. , : :

3. Unless directed by the customer, there are no welds in any of the coils praduced for this order.

4. The laboratory that generated the analytical or test results can be identified by the following key:

Certiﬂcate
. Number Lab Code Laboratory Address
) Charter Steel . ;
0358-01 7388 .| CSMD Melting Division 1658 Cold Springs Road, Saukville, Wl 53080
’ CSRD/ Charter Steel Rolling/ - . ; '
0358-02 8171 _ CSPD Processing Division 1658 Cold Springs Road, Saukville, Wi 53080
3 Charter Steel Ohio e
0358-03 123633 P4 Processing Division .6255 US Highway 23, Risingsun, OH 43457
0356-04 -| 128644 | CSC | Charter Steol Cleveland | 4200 E: 49%St, Cuyahoga Helghts, OH
¥ * - Subcontracted test performed by laboratory not in Charter Steel system

5. Whenrunbya Charter Steel laboratory, the following tests were performed according.to the latest
revisions of the specifications listed below, as noted in the Charter Steel Laboratory Quality Manual:

w7 Test Posslble Laboratory Specitication
Chemistry Analysis | CSMD ASTM E415; ASTM E1019
. Macroetch | CSMD : : ASTM E381 .
Hardenability (Jominy) | CSMD ASTM A255; JIS G0561
, Sl Grain Size | CSMD s ’ ASTM E112. '
) ) ‘ Tensile Test | GSRD/CSPD, P4, CSC . | ASTM E8; ASTM A370 °
o ..__.Rockwell Hafdness | CSRD/CSPD, P4, CSC ASTM E18; ASTM A370 _ o )
o Micrestrtictlire (sPheroidization) | CSRD/CSPD, P4 ..~ [ AGTRARGS, o wr - —or iy Gz e =
T " Cleanliness | CSRD/CSPD, CSC | ASTM'E45 : )

Charter St'e'é'l has been accredited to perform all of the above tests by the American Association for
Laboratory Accreditation (A2LA). These accreditations expire 01/31/07.

All other test results associated with a Charter Steel laboratory that appear on the front of this report, if any,
were performed according to documented procedures developed by Charter Steel and are not accredited

by A2LA. .
6. The test results on the front of this report are the true values measured on the samples takeri from the

" production lot. They do.not apply to any other sample. .

7. This test report cannot be reproduced or distributed except in full without the written permission of Charter

Steel. The primary customér whose name and address appear on the front of this form may reproduce this
test report, subject to the following restrictions: , :
* = It may be distributed only to their customers
= " Both sides of all pages must be reprodiicéd in fall” " 7T T 77T
8. This ceitification is given subject to the terms and conditions of sale provided in Charter Steel's
acknowledgment (designated by our Purchase Order number) to the customer's purchase order. Both
Purchase Order numbers appear on the front page of this Report. s
9. Where the customer has provided a specification, the results on the front of this test report conform to

that specification unless otherwise noted on this test report,

o




= GERDAU AMERISTEEL| St Paul Mill o
. ,- e: i}
M51g4.19 167:'3«;8(10;::: ggoad Produet: " IRound Bar
. Saint Paul, Minnesota §5164 . o Grade; = 1C1045M23FC
- . Date Rolled: {11-01-2005
CERTIFIED TEST REPORT 2.0 32485
: : M.O #: 508728801
CHEMICAL ANALYSIS (WT %) - [B1045SC1.0000, [gth 24'10"
- CiiMuli P TS V8 1 S || Cu f Ni |[ Cr|[Mo i Cb || V |[Co|[ Al | Ti | Ca]l K
. 045 || .71 |l0.0057][0.082 [ 0.21 ][ 0021 0.22 |[ 0417|007 || 0.03 |[0,007 [ 0,028 (0,008 || 0.002 |[0.0028 14 |[ 1086

MATERIAL 100% MELTED AND ROLLED IN :I‘HE USA. MANUFACTURING PROCESSES FOR THIS STEEL, WHIGH MAY INCLUDE SCRAP MELTED IN AN ELECTRIC’

ARC FURNACE AND HOT ROLLING, HAVE BEEN PERFORMED AT GERDAU AMERISTEEL MINNESOTA,
PRODUCT PRODUCED FROM STRAND CAST BILLETS, NO WELD REPAIRMENT PERFORMED. STEEL

1678 RED ROCK ROAD, SAINT PAUL MINNESOTA, USA, ALL
NOT EXPOSED TO MERCURY OR ANY LIQUID ALLOY WHICH

1S LIQUID AT AMBIENT TEMPERATURES DURING PROCESSING OR WHILE IN GERDAU AMERSITEEL MINNESOTA POSSESSION, .

JOMINY END QUENCH HARDENABILITY RESULTS {HRc)

*UH D [ B ¥4 . 35 36 1 a7 5 38 | B | a0 | o1 | 3z
[ J13 | J14 Ji5 Ji6 | J18 J20 | :J22 J24 | 326 | 328 | J30 J32

! H ’

{H— ; )
v e e ere .. ... MEGHANICAL TEST REPORT .
"SPECIMEN [YIELD (Kips)j VIELD - TENSILE ~TENSILE | GAUGE % ELONG| %t
"ARE4 (in2) | Y.<) (Kips) (Ksi) i LENGTH (im)! i. BEND . RA

i : . o ) . : .

L ! - : | f i ]

_Additlonal_Srecifications/Comrmente: ...
A576-90b (2000} o :

A29/A29M-05 .

Quallty Program Manual Rev. 1, did 6/10/05

arin Size: e - Reduction Ratio: Ii:i_é.mﬂ } CE Per:i i , |__As Rolled surface Hardness |
;.f.f..l,'.’:;;":ﬁﬁ 1 e coey "lm....__l““l ' B —— ‘LHBWI i HRe
Coding: : o "]] . D.1.28 ‘In. Ms: f@_‘_q__._lneg F, C.E:!‘—_. ' ! gTest 1: ; P .
' ; | Mostz:) | | :
CHARPY IMPACT TEST redi
‘% .Testq:Test2 - Micro Clean Average - —
Temp (F) 1 T G pt: : 1D _j S-Rating ! O-Rating; |
ftlbd .
b 2 ; .
2_':'5'5""“ ——— C * ASTM Tast Method
- . "ASTM | ASTM | ASTHM | ASTM [ASTM| ASTM [ASTM [ASTM | ASTM | ASTM
The above results relate only to the items tested. Acoreditedta: 1 AJ70 | EB | E10 | E18 | E2s |E112 |E255 | £200 | E415 | E1019
Chemical tests performed In accordance with ASTM E415 and E1019. 18017025 - X X | X | X X X | X
Mechanical tests performed in accordance to ASTM E8,E10, E18, E290 - - : ! ;
- ~and-A370. - All-other tests performed In accordance with the requirements -~ szg'g’;‘;';;g;' HE ol e R e B - J_ 1o

of applicable specifications unless otherwise noted above. We hereby
certify that the above test results are representative of those contalned in
the records of the company, .

s

Any modification to this certiflcate as'provided by Gerdau Ameristeel -
Minnesota without the expressed written consent of Gerdau Ameristesl -
Minnesota negates the validity of this test report. This report shall not be
reproduced except in full, without the expressed written consent of Gerdau
Ameristeel Minnesota. Gerdau Ameristeel- Minnesota Is not responsible
for-the inabillty of this material to meet speciic applications.

.;‘SI'GNEDS R .~~—-——“-" S8 Appmva, | '
DATE: 01-13-2006 ﬂm} ’ -

Kl |

Ken wOnﬁ-—\:

APPROVAL:

X Gerdau Ameristeel Minnesota, A2LA Certification #1055-01 Exp. 6/30/08

* Denotes Testing By Sub-Contractor:
Metailurgical Services Inc., A2LA Cerlfication #510-01 Exp. 12/31/06
Stork Twin City Testing SA0(8y SN0/ AAIPENOE

Measurement of uncert




.7 LOKL0/2088 23:31 -FAX 734 848 3303 HSP_CERTS ' + CLEVELAND ~ @oor

I B'fc/%

. CERTIFICATE
G40 Lavoy Road -
Erie, MI ~ 48133 . . ‘ OF _
Phone: 734/848-2915  Fax: 734/848-8734 ANALYSIS
CUSTOMER QFRDER NO; — . Nox s N
1353g o | TS, | YT e Ry ERy) ‘FS
MER PART N&: ’ . )
pfssanoﬁmzoo. - . DH 5% 1220, 5. 7000 coTL
. . * G o
CUSTOMER: ) | ‘ 28F g403 1035
PRESTIGE. STAMPING INC. %*
P O BOX 1086 : . WWWMANUFACMED IN THE
Co ~ U.5.A. T
WARREN ' . MI 480501086 : : '
. ‘ . ' .
Amw'nou ' . .
—tﬁnn:bts—cf—measuremant—for—chemrs‘b:y-am.ggm percent - \
. COIL NO. HEAT NUMBER ' CHEMISTRY AND MECHANICAL PROPERTIES !
EU4904 . 9500913 ' C =-0.360 MN= 0.750 P = 0. 010 s = 0.002. ST= 0.100
oo . = O 047

COMMENT % MILL CERTIFICATION’ WITH LOAD **

_ RECEIVED

acT 1 iﬁDS

R

THE ABQVE MECHANICAL AND GHEMIGAL ANALYSES WERE SUPPLIED

. BYTHE PRODUGING MILL OR TESTED ON OURIOWN EQUIFMENT. /‘/M -

Form No. FQC 001 Rev. 1 VAN Hefdtman Steel Products, Inc,
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- o | | 1658 Cold Springs Road
g:_',:‘é/%IETE R A ' o Saukville, \Xﬁscons}n 53080
CHARTER STEEL TEST.' ‘REPORT . (262) 268-2400

Co Reverse Has‘ Text And Codes

A Division of , 1-800-437-8789
"Charte U i 3
r Manufacturing Company, Inc. . FAX (262} 268-2570
Y 29646
ISR : ' C10B305C0.732D
UNYTITE, INC, . 177723
. . -ONE UNYTITE DRIVE
- . o . . 403440
o, PERU.!L~61354-- 478616
Progess® - _ DD
: : inish Sizei{ : ___0.732
“‘!;;her'eby certlfy that the materlal described herein has been manufactured in accordance with the specifications ‘
and standards, listed below and on the reverse side, and that it satisfies those requirements.
5 Test Results of Heat Lot# 403440
'3iB CODE: 7388
“Themistry c MN P s .8l N CR MO - CU SN v
© i it% 0.33 0.74 0.010 0.010 - 0.240 0.05 0.06 0.01 p.OB ** 0,008 0.001
AL N - B I NB '
0.021  0.0070 .0.0030 0.021 0.002 )
~aminy {(HRC} JOMO1 JOMO2 JOMO3 JOMO4 JOMOS JOMO6 'JONIO7 JOMOB JOMO9 JOM10 JOMI1 JOM12
53 52 51 47 31 24 22 21 21 . c21 20 0
. JOM13 'JOM14 JOM1E JOM16 JOMI8 "JOM20 JOM22 JOM24 -JOM26 JOM28 JOM30 JOM32
o . 0 -0 0 0 0 0 0 0 0 o 0
HMINY SAMPLETYPEENGLISH = R - JOMINY LAB = 0358-01
%HEM. DEVIATION EXT.-GREEN = N/R
#45 INCLUSION LAB-= 0358-02,
Cleanliness ASTM-E45 Method A
A, - B Cc D
. Thin 1.0 0.5 0.0 0.5
L - Heavy 0.0 0.0 0.0 0.5
- ) ) Test Results of Rolling Lot # 332536
- DEVIATION EXT.-GREEN = R/R
N R Tost Results of Procassing Lot # 478616,
# of Tests Min Valus Max Value . Mesn Value
INSILE (KS1} - 3 . 94,3 97.1 96.1 TENSILE LAB = 03568-02
*ZDUCTION OF AREA {%) . - 3 ' 52 B3 . 52 RA LAB = 0358-02
"I CKWELL B (HRBW) 3 g2 95 83 ) RB LAB = 0358-02
‘MIRE SIZE {Inches)' . - - 21 0.731 0.731 0,731 :
*IRE OUT OF ROUND {Inches " 21 0.000 - 0.000 0.000 o
UL DEVIATION-EXTPROCESSED =N/ ©7 == nr o m=mm = s pmessisiss mom oo i o s e
H . A}
inecifications: Méets custamer specifications with any applicable Charter Steel exceptlons for the following customer documents:
Customer Document = UNYTITE Revislon = 5 Dated = 8-MAY-2003 :
“.jl'. N N ' .
LS. o0y
.,;s ~
v Charter Stal ) .
Saukville, WI, USA . o - Tim Leahy
a1 4 . - - Manager of Quality Assurance
~Fax number: {. ) - . Rem: Load1,Mail0,Fax0 : 02/21/2006 -

[T I e

Ml
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' "The following statements are applicable to the matdrial d8&chBYd on the front of this Test Report:

Except as noted, the steel supplied for this order was melted,-rolled and processed in the United States. -

2, Mercury was not used during the manufacture of this product; nor.was the steel contaminated with mercury
during processing.
3. Unless directed by the customer, there are.no welds in any of the coils produced for this order.
4. The laboratory that generated the analytical or test results can be identified by the following key:
Certificate | .
Number Lab Code Laboratory Address
§ ' Charter Steel : .
0358-01 7388 CSMD Melting Division 1658 Cold Springs Road, Saukville, W1 53080
] ' CSRD/ | Charter Steel Rolling/ . . '
~ 0358-02 8171 CSPD Processing Division 1658 Cold Springs Road, Saukville, WI 53080
. : Charter Steel Ohio . '
0358-03 123633 P4 Processing Division 6255 US Highway 23, Risingsun, OH 43457
- ‘ : o 4300 E. 49 8t., Cuyahoga Heights, OH
0358-04 | 125544 csC Charter Steel Cleveland 44125-1004 |
. * * .- Subcontracted test performed by laboratory not in Charter Steel system .
* B e e T e vt A e =T .

5. When rah by'lia Gﬁ‘érter Steel laboratory, the following tests were performed according to the latest

., w revisions of the specifications listed below, as noted in the Charter Steel Laboratory Quality Manual:

“E T Bothsides of all pages must bé reprodiced i full”

Test Possible Laboratory Specification
Chemistry Analysis | CSMD ASTM E415; ASTM E1019
~ ‘ Macroetch | CSMD ASTM E381 )
Hardenability (Jominy) | CSMD ASTM A255; JIS G0561
' __Grain Size | CSMD ASTM E{12
X Tensile Test | CSRD/CSPD, P4, CSC ASTM E8; ASTM A370
Rockwell Hardness | CSRD/CSPD, P4, CSC ASTM E18; ASTM A370
Microstructurs (spheroidization) [ CSRD/CSPD, P4 ASTM ABQ2
: Cleaniiness | CSRD/CSPD, CSC ASTM E45

Charter Steel has been accredited to perform all of the above tests by the American Association for
Laboratory Accreditation (A2LA). These acereditations expire 01/31/07.

Al other test results associated with a Charter Steel laboratory that appear on the front of this report, if any,
were performed according to documented procedures developed by Charter Steel and are not accredited

by A2LA. .-

The test results on the front of this report are the true values measured on the samples taken from the

production lot. They do not apply to any other sample. , :
-Fhis.test report cannotber ed or distributed except in full without the written permission of Charter
Steel. The primary customer whosé harie and addfess appear on the TTont of IS ToFTMAY Feproduce this
test report, subject to the following restrictions: ’

= It may be distributed only to their customers

This certification is given subject to the terms and conditions of sale provided in Charter Steel’s
acknowledgment (designated by our Purchase Order number) to the customer's purchase order. Both

Purchase Order numbers appear on the front page of this Report.
Where the customer has provided a specification, the results on the front of this test report conform-to

that specification unless otherwise noted on this test report.

IAGGREDITEDI




Mac§teel _

- ONE JACKSON SQUARE |
SUITE 5§00
JACKSON, MICHIGAN 49201

CERTIFIED MATERIAL TEST REPORT

CUSTOMER ORDER NUMBER CUSTOMER PART NUMBER HEAT NUMBER WORK ORDER NUMBER DATE
33405 B;LO458C‘T.LOOOO M19919 36183 102 5/09/06
REPORT TO SHIP 7O
TRACO
UNYTITE, INC. UNYTITE, INC.

ONE UNYTITE DRIVE ONE UNYTITE DRIVE

PERU , IL 61354-9710 PERU , IL 61354
ORDERED
GI?ADE SIZE LENGTH
1045 Cooan RND 24’ 1 1/an
CUSTOMER SPECIFICATIONS .
SAE 1045 o

REDUCTION RATIO

RATIO="

o

.45.8 TO 1.0

** MATERIAL 100% MELTED AND MAN’UFACTURED IN THE U.S.A. BY THE ELECTRIC
ARC FURNACE AND CONTINUOUS CASTING METHOD. THE PRODUCT HAS NOT
BEEN , REPAIRED BY WELDING AND THIS MATERIAL HAS NOT BEEN EXDOSED
TO MERCURY OR TO ANY OTHER METAL ALLOY THAT IS LIQUID AT AMBIENT
TEMPERATURES DURING PROCESSING OR WHILE IN OUR POSSESSION * ok

PAGE 2 OF 2 . :
We certify that these data are correct and in compliance with specified requlremen .
MacSteel-Arkansas =[] PFAX #: 815-224-3434 &SGNDOY,
MacStesl-Michigan [J MacSteel-Monroe X -

Quallty Assurance Representative




0205072008 18:53 EAX s CLEVELAND . 0057008 ]
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. CERTIFICATE"
.] 640 Lavoy Road
" Erie, ML 48133 OF
. Phone: 734/B48-2915 Fax: 734/848-8734 ANALYSIS !
. . - '

e | TG [ e |GI5s | |

LCFE‘E”D%W‘“ RF % 1220, 5.7000, . COIL

GUSTOMER WS

PRESTIGE STAMPING INC, *+*
P O BOX 1088

WARREN MI 480501086

ATTENTION: . ’ : o
-ﬂ&i;mi@?vf’ﬁe&wfemar&—%er—em&seﬁ—&fe_éﬂe%ghe-pereeﬂt - . !

COIL NO. HEAT NUMEER
GE5802 9402080 - ¢ = 0.330
- AL= 0.055%

SoETe PO NI M MANUFACTURED IN THE |
U v S L A . ’

o e o e e ) e M Y e e e e e e Y = "t e . e e 54 e

MN= D.730 P = 0,004 S = 0.004 SI=:0.060 1

'RECEIVED

FEB 22 2006

THE ABOVE MECHANICAL AND CHEMICAL ANALYSES WERE SUPPLIED
BY THE PHODUGING MILL OR TESTED ON OUR OWN EQUIFMENT.

Form No, FQC 001 Rev.2
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CHARTER
STEEL

A Divislon of

CHARTER

UNYTITE, INC.

ONE UNYTITE DRIVE

PERU,IL 61354-

Attn: ATTEN: JEAN MARGHERIO .

I hereby certify that the material described herein has been ma
and standards listed below and on the reverse side, and that it

Reverse Has Text And Codes

Charter Manufacturing Company, Inc.

LOA;D ‘1 ]

1658 Cold Springs Road

Saukville, Wisconsin 53080

STEEL TEST REPORT {262) 268-2400
1-800-437-8789

FAX (262 2682570

29646
C10B30SC0.732D
177723

418000

488038

10B30 M SK-FG RHQ
DD

0,732

nufactured i |n accordance with the spec:frcatlons
satisfies those requirements.

Test Rasults of Heat Lot# 41 9000

LAB CODE: 7388

Chemistry c MN P s si NI CR MO cu SN v
Wi 030 073  0.011 0.008 0240 005 008 001 008 0,008 0.001
AL N . B Tl NB ) '

0.024 0.0060 .0.0024 0.018 0.001

21 20 0 0 0 0

Jominy(HRC):.,Jde JOMO02 JOMOC; JOMO4 JOMO5 JOMOG JOMO7 JOWMOS JOMO9 JOMIO JOMIT - JOM12

52 51 50 38 24 21

JOM13 JOM14 JOM1E JOM16 JOM18 JOM20 JOM22 JOM24 JoM26 Jomz8 Jom3o Joma2

0 0 0 0 0 0

JOMINY SAMPLE TYPE ENGLISH = R -'JOMINY LAB = 0358-0

" CHEM. DEVIATION EXT.-GREEN = N/R

E45 INCLUSION LAB = 0358-02

0 0 0 0 0 0
. .

QC DEVIATION EXT -PROCESSED = N/R

Cleanliness ASTM-E45 Method A
A B [ D
Thin 0.5 1.5 0.0 1.0
Heavy 0.0 0.0 0.0 0.5
Test Results of Rolling Lot # 338835
QC DEVIATION EXT.-GREEN = N/R v
Test Resuits of Processing Lot # 488038
’ # of Tests Min Value Max Value Msgan Valua
TENSILE (KSI) 3 90.4 92.1 91.2 TENSILE LAB = 0358-02
REDUCTION OF AREA (%) 3 33 . B4 47 RA LAB = 0358-02
ROCKWELL B (HRBW) * 3 88 91 89 ' RB LAB = 0358-02
WIRE SIZE {Inches) ' 4 0.730 0,731 1 0.731 ®
.. WIRE QUT. OF. ROUND {Inches. . . 4. ........ . .. 0.000- - - 0,000 - -- - - 0:000 - T

Meets customer specifications with any app)

Specifications:
Customer Document = UNYTITE

licable Charter Steel axceptions for the following customer documents
Revislon = B Dated = 8-MAY-2003

. Chartar Steel
Saukville, Wi, USA -

Fax number:{ ) -. .

@

Rem: Load1,MailO,Fa>;0

Tim Leahy
Manager of Quality Assurance
06/06/2006




" The following statements are a
1. Except as noted, the steel

. 2.. Mercury was not used
during processing.
3. Unless directed by the

4, The laboratory that generated th

customer,

N ’*-3' « L]

pplicable to the material described on the front of this Test Report:
supplied for this order was melted, rolled and processed in the United States.
during the manufacture of this product; nor was the steel contaminated with mercury

S

there are no welds in any of the coils produced for this order.
e analytical or test results can be identified by the following key:

Certificate |, . ) )
Number | .Lab Code Laboratory Address
" y Charter Stesl ; ;
0358-01 7388 CSMD . Melting Division 1658 Cold Springs Road, Saukville, Wi 53080
' PV CSRD/ Charter Steel Rolling/ : ;
0358-02 8171 CSED Processing Division 1658 Cold Springs Road, Saukville, W] 53080
' Charter Steel Chio . — ‘
0358-03 123633 P4 Processing Division 6255 US Highway 23, Rlsmgsqn, OH 43457 v
) 4 | 4300 E. 49 St., Cuyahoga Heights, OH
0358 01.1 | 125544 csc Charter Steel Cleveland 44125-1004 |
* * -~ Subcontracted test performed by laboratory not in Charter Steel system

5. When run by a Charter Steel laboratory, the following tests were performed according to the Jatest
fevisions of the specifications listed below, as noted in the Charter Steel Laboratory Quality Manual:

Test Possible Laboratory Specification
Chemistry Analysis | CSMD ASTM E415; ASTM E1019
e Macroetch | CSMD ASTM E381
Hardenability (Jominy) [ CSMD 1. ASTM A255; JIS G0561
" Grain Size | CSMD. ASTM E112
Tensile Test | CSRD/CSPD, P4, CSGC ASTM E8; ASTM A370
Rockwell Hardness | CSRD/CSPD, P4, CSC ASTM E18; ASTM A370
Microstructure (spheroidization) | CSRD/CSPD, P4 ASTM A892"
j __Cleanliness | CSRD/CSPD, CSC ASTM E45 '

Charter. ,Stéel has been accredited to
Laboratory Accreditation (A

perform all of the above tests by the American Association for
2LA). These accreditations expire 01/31/07. - :

All other test results associated with a Charfe,r_ Steel laboratoty that appear on the front of this report, if any,

were performed according to documiented proceédures devél

v U byA2LA,

oped by Charter Steel and are not accredited

6. “The tes.t resultstor the front of this report are the true vaiues measured on the samples taken from the

N

. production lot. They do not appcl]y
This test report cannot be reprodu
Steel. The primary customer whose name and address

to any other sample.

ced or distributed exBept in full without the written permission of Charter

test report, subject to the‘following restrictions:

. = {tmay-be distributed only-to theircustomers— — - - -- -

"= Both sides of all pages must be reproduced in full

o

appear on the fron} of this form may reproduce this

o .

.~ This certification is given subject to the terms and conditions of sale provided in Charter Steel's
acknowledgment (designated by our Purchase Order number)

to the customer’s purchase order. .Both

Purchase Order numbers appear on the front page of this Report.

- ©

Where the customer has provided a specification, the results on the front of this test report conform to
that specification unless otherwise noted on this test report. .




- . ‘ v ¢ ' . .
| GERDAU AMERISTEEL St Paul Mili

Heat #: S7edet
j Size: 1" ) !
Mo230se 157';'3;0;::12:(99“ " Product: Round Bar '
) ..  SaintPaul, Minnesota §5164 Grade: C1045M23FC ¢
' Date Rolled: '03-19-2006

CERTIFIED TEST REPORT P.0 33407

L MO# (601408801
CHEMICAL ANALYSIS (WT %) figth 240"
C Mn P 5 S Sn Cu N C Mo Cb V.G Al T iCi N

- ;._unm.-..l

. - " v % 1 g r—— : r ] 1 AL
0.4 " 88 ,0.0087:0020°7 024 17002 "1 025 016 009 004 0.001 0.024 1 001 ' 0.002 40,0035 16 " &3

MATERIAL ‘iOO% MELTED AND ROLLED IN THE USA, MANUFACTURING PROCESSES FOR THIS STEEL, WHICH MAY INCLUDE SCRAF MELTED IN AN ELECTRIC.
ARC FURNAGE AND HOT ROLLING, HAVE BEEN PERFORMED AT GERDAU AMERISTEEL MINNESOTA, 1678 RED ROGK ROAD, SAINT PAUL MINNESOTA, USA. ALL

PRODUCT PRODUCED FROM STRAND CAST BILLETS, NO WELD REPAIRMENT PERFORMED. STEEL NO
IS LIQUID AT AMBIENT TEMPERATURES DURING PROCESSING OR WHILE IN GERDAU AMERSITEEL MIN

T EXPOSED TQ MERCURY OR ANY LIQUID ALLOY WHICH
INESOTA POSSESSION. '

JOMINY END QUENCH, HARDENABILITY RESULTS {HRc)

--and A370.-All-other tests performed in-accordance with the requirements -

" APPROVAL:

2

* J_I J2 > . J4 0I5 J6 J7 . J8 J9 i J10 JiL o Ji2
B 4 WIS Ti6 | JI8 320 C M2 124 326 ¢ J28 | J30 | 13z
S T T |
e MECHANICALTESTREPORT =~
SPECIMEN ‘YIELD (Klps): YIELD TENSILE  TENSILE GAUGE % ELONG: %
AREA (lnr2). ) (Ksi) {Kips) (Ks) LENGTH (in) . BEND R.A,
'y '
Addltlonal Snecifications/Commants: .
A576-90b (2000) ; . ’
A20/A29M-05 ., . . e Quality Program Manual Rev, 1, DTD 6/10/05
Grain Size: Fme R Reduction Ratlo: 38,51 . " C.EPer: : : As Rolled surface Hardness
o . s U oo e T HBW. =~ HRe :
Coding: D135 5 Ms::6254 DegF. C.E: ’ . Testd:
. M e R : FootE -
CHARPY IMPACT TEST _ ‘
R Test2| - MicroCleanAversge —
Temp (F) T ‘ Ch: Dt . .Dh __ S-Rating - O-Ratlng: |
bl | [LMacroBten: - " "
el
:lsz o . ASTM Test Method .
- ASTH ASTM|ASTM [ASTM ' ASTH|ASTM | ASTM . ASTH | ASTM | ASTH

The above results relate only to the items tested,

Chemical tests performed in accordance with ASTM E415 and E1019.
Mechanical tests performed In accordance to ASTM E8,E10, E18, E290

of applicable specifications unless otherwise noted above. We hereby
certify that the above test results are representative of those contained In
the records of the company. .

Any modification to this certlﬁéate,as provided by Gerdau Amerlsteel -
Minnesota without the expressed-written consent of Gerdau Ameristee! -
Minnesota negates the validity of tHis'test report. This report shall not be

reproduced except in full, without the expressed written consent of Gerdau |

Ameristee| Minnesota. Gerdau Ameristeel- Minnesota is not responsible
forthe lna.billty of this material to meet specific applications.

SioNED: '. e QA Appraval
| DATE: 05312008 | - Lz
Ken Wnnéi.__

3

Accrediled to:  A370  Ei

2 E112 i E255 * E290 [ E415 E1019°

- [T S S

i X | X1 X.

H

1SO 17025
~subcantractor -~ - w0 e W TR e
(IS0 170 25) . . : ‘ : i

i
~

X Gerdau Ameristee! Minnesota, A2LA Certification #1055-01 Exp. 6/30/06

* Denotes Testing By Sub-Contractor:
Metallurgical Services Inc., A2LA Cerification #510-01 Exp. 12/31/06
Stork Twin City Tesling, A2LA Cerification #1479-01 Exp 12/31/06

Measurement of uncertainty information is avaliable upon reques‘t,

.- SWORN AND SUBSCRIBED. TO BEFORE ME

B35 Notary Public-Minnesota
£@is> My Commission Expires Jan 31, 2010




035072008 13:53 FAX

» CLEVELAND @ 0057008

‘ 071G ~

CER_TIF ICATE
. 640 Lavoy Road OF
© Exile, MI® 48133 i
. Phone: 734/B48-2915 Fax: 734/848-8734 ANALYSIS
FUIETNYS | BN es TR s
C?ﬂﬁ%%‘"‘ ~ RF ST 1220 5.7000 ) coIL |
CUSTOMER: s

PRESTIGE STAMPING INC, +*+*

P 0 BOX 1086

WARREN MI 480501086

ATTENTION:

—A%l—mzt*rcf-memfmnene—fef-—ehea&stﬁ—afe-tﬂ—weigh%@erce

CHEMISTRY AND MECHANICAL PROPERTIES

Al e Y e e e e ettt e e VY = e T e e e et e b

COIL NO. HEAT NUMBER

ST R M N e o ke e e e o e e e S e e b

0.330 MN= 0.730 .P =

C =

GESBU2
AL= 0.055

3402080

?I?ﬁmmﬂlmmmcwuﬂm' IN THE
.8.a,’

0.004 S = .0.004 SI=.0, OSO

RECEIVED

" FEB 22 2006
N

g

™HE ABOVE MECHANICAL AND CHEMICAL ANALYSES WERE SUPBLIED
BYTHE PRODUG!NG MILL OR TESTED ON OUR OWN EQUIPMENT.
Form No, FQC 001 Rev.2

»

W/é///

;z}y(owmum Stee] Products, Inc.
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. .ac .D_E.VII_\TI.O.N..EX;I’.-.PROCESSED..= N/R- .. .. .

. - /\~ . . . -
CHARTER . ' -. 1658 Cold Springs Road

, S TE E L — ' : Saukville, Wisconsin 53080.

: " CHARTER STEEL TEST REPORT (262) 268-2400

L Reverse Has Text And Codes

A Division of . ' 1-600-437-6789

Charter Manufacturing Company, Inc, FAX (262) 268-2570

29646

C10B30SC0.732D

UNYTITE, INC, . . 177723
ONE UNYTITE DRIVE - 405860
- PERU,IL 61354 : 481750
Attn: ATTEN: JEAN MARGHERIO 10B30 M SK FG RHQ
’ . ’ DD

0.732

I hereby certify that the material described herein has been manufactured in accordance with the specifications
and standards listed below and on the reverse slde, and that it satisfles those requirements.

Test Resuits of Heat Lot# 405860 '

LAB CODE: 7388 . .
Chamistry C MN P S Sl NI CR- MO - cCu SN v
Wt% © 031 . 0.78 0.011 0.011 0.270 0.06 0.08 0.02 0.08 0.006  0.001

AL N . B I NB
0,023 0.0060 6.0027 0.018 0.001

Jominy (HRC) JOMO1 .Jomoz JOM03.. JOMO4 . JOMO5 JOMOS JOMO7 JOMO8 JOMOS JOMI10 JOM11 Jom12
. 53 52 51 50 42 28 24 23 22 21 21 20

JOM13  JOM14 JOMIE JOM16 K JOM18 JOM20 JOM22 JOM24 JOM26 JOM28 JOM30 JOM32.
0 0 0 0 o . b o 0 0 0 0 0

‘JOMINY SAMPLE TYPE ENGLISH = R JOMINY LAB = 0358-01 .

CHEM. DEVIATION EXT,-GREEN = N/R
E45 INCLUSION LAB = 0358-02 !

Cleanliness ASTM-E45 Method A
A B - C D
Thin 0.5 1.6 0.0 0.5
Heavy 0.0 . 0.0 0.0 0.5

Test Results of Rolling Lot # 335337

QC DEVIATION EXT.-GREEN = N/R

Test Results of Processing Lot # 481750

# of Tests Min Value Max Value . Maan Value
TENSILE (KSI) 3 95.2 95,8 95.6 TENSILE LAB = 0358-02
REDUCTION OF AREA {%) 3 61 63 B2 : RA LAB = 0358-02
ROCKWELL B {HRBW) 3 92 83 92 RB LAB = 0358-02
WIRE SIZE (Inches) 17 0.731 0.732 0.731
. WIRE OUT OF ROUND (Inches 17 0.000 : 0.000 0.000 ' o

y applicable Charter Steel exceptions for the following customer documents:;

Specifications; Meats customer specifications with an
D TE Revision = B Dated = B8-MAY-2003

Customer Document = UNYTIT]

Charter Steer' .
. p . Tim Leahy
Saukville: Wi, USA___ . Manager of Quality Assurance
03/22/2006

Fax number: { ) - Rem: Load 1,Mail0,Fax0

1

w




The following statements are applicable to the materil deséribed on the front of this Test Report: «

-1
2

N o

o

-©

'
i

P

5. When run by a Charter Steel laboratory, the following tests were performed dccording to the latest

¥
Vo es
* 4

. Except as noted, the steel supplied for this order was melted, rolled and processed Ih the United States.
Mercury was not used during the manufacture of this product; nor was the steel contaminated with metcury
during processing. L '
Unless directed by the customer, there are no welds in any of the coils produced for this order.

. The laboratory that generated the analytical or test results can be identified by the following key:
Certificate :
Number Lab Code Laboratory . Address
. Charter Steel ' Qo
0358-01 7388 CSMD Melting Division 1658 Cold Springs Road, Saukville, W| 53080
Ao | CSRD/ Charter Steel Rolling/ ; . '
0358 Q2 . 8171. ) CSPD Processing Division 1658 Cold Springs Road, Saukville, Wi 53080
: ; ' - Charter Stee! Ohio : . .
0358-03 123633 P4 Processing Divisiori 6255 US Highway 23, Risingsun, OH 434_57
’ . P i 4300 E. 49 8t,, Cuyahoga Heights, OH
0358-04 | 125544 csc Charter Steel Clevaland 44125-1004 - . . .
oo ] > - Subcontracted test performed by laboratory not in Charter Steel system

revisions of the speelfications listed below, as noted in the Charter Steel Laboratory Quality Manual:

Test —__P¥ssible Laboratory Specification
Chemistry Analysis | CSMD ASTM E415; ASTM E1019
. Macroetch | CSMD ASTM E381 :
Hardenability (Jominy) | CSMD ASTM A255; JIS GD561
] " Grain Size | CSMD ASTME{12

Tensile Test | CSRD/CSPD, P4, CSC ASTM E8; ASTM A370
Rockwell Hardness CSRD/CSPD, P4, CSC. ASTM E18; ASTM A370
Microstructure (spheroidizatidn) | CSRD/CSFD, P4 ASTM A8g2 -
: Cleanliness CSHD/CSPD, CSC ASTM E45 -

Charter Steel has been accreaited to perform all of the above tests by the American Association for
Laboratory Accreditation (A2LA). These accreditations expire 01/31/07. :

All other test results associated with a Charter Steel laboratory that appear on the front of this report, if any,
.were performed according to documented procedures. developed by Charter Steel and are not accredited

by A2LA. '

The test results on the front of this report are the true values measured on the samples taken from the
production lot, They do not apply 1o any other sample. )
This test report cannot be reproduced or distributed except in full without the written permission of Charter
Steel. The primary customer whose name and address appear on the front of this form may reproduce this
test report, subject to the following restrictions:
= [t may be distributed only to their customers

- = -- Both sides-of all pages-must-be reproduced infull - -~~~ '
This certification is given subject to the terms and conditions of sale provided in Charter Steel's
acknowledgment (designated by our Purchase Order number) to the customer’s purchase order. Both
Purchase Order numbers appear on the front page of this Report. .
Where the customer has provided a specification, the results on the front of this test report conform to
that specification unless otherwise noted on this test report, . '
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| GERDAU AMER!STE_EE.‘ St Paul-Mill Hoat:  [STagfe. |
' ize: ! .
V20563 1678 Rodl Rook Road Product:  |[RoundBar ]
o Saint Paul, Minnesota 55164 Grade: 1C1045M23FC
: N Date Rolled: 12-26-2005 :
- CERTIFIED TEST REPORT P.O 32975
: ' M.O #: ‘511637401 :
CHEMICAL ANALYSIS (WT %) gitem B1045SC1.0000, lgth 24"
C Ma P i8S Snlon N G Mo b Vo Al LT G
045 | .717;’L 0.000 i[ 0,081 llLo.zz [0.008 |- 020 1704 . 0.16 0.0 0,007 |- 0.0264/ 0.009 ;1 0.004 .0.0025%, 20 .98 :

MATERIAL 100% MELTED AND ROLLED IN THE USA. MANUFACTU
ARC FURNAGE AND HOT ROLLING, HAVE BEEN PERFORMED AT
PROBUCT PRODUCED FROM STRAND CAST BILLETS. NO

RING PROCESSES FOR THIS STEEL, WHICH MAY INCLUDE SCRAP MELTED IN AN ELECTRIC
GERDAU AMERISTEEL MINNESOTA, 1678 RED ROCK ROAD, SAINT PAUL MINNESOTA, USA. ALL
WELD REPAIRMENT PERFORMED, STEEL NOT EXPOSED TO MERGURY OR ANY LIQUID ALLOY WHICH

IS LIQUID AT AMBIENT TEMPERATURES DURING PROCESSING OR WHILE IN GERDAU AMERSITEEL MINNESOTA POSSESSION,

JOMINY END QUENCH HARDENABILITY RESULTS {HRc})

M m B @B a5 I8 1 39 T ye | ity Jiz
i ! : 5 ; i X T !
: ) -
JI3_ . 14 [ JI5 | Ji6 |, I8 ;930 | 2 24 | 12¢ | J28 .1 130 . J32

| L ! | i :

5 TP | - : - .
: ., MECHANICALTESTREPORT __ =~ - "
{SPECIMEN |YIELD (Kips)l VIELD TENSILE  TENSILE : GAUGE % ELONG . % :
-AREA (in2) . i (Ks) Y (Kips) (Ksi) : LENGTH (in) : BEND :  RA.

' Additional SnecificationsiGarmentsr -
. A576-80b (2000} o

Quallty Program Manual Rev. 1, dtd 6/10/05

A29/A29M-05 ) ) ]
Grain Size; [F_mé 1 Reduction Ratio: ?3—8_;5“1“_ * C.EPer: Aﬁﬂq{lg@_éﬁéé& t’?_"gﬂgffj-;_

T N, R ’ : e _' _HBW. _i‘_ifzc .

. - j .Test2 o

CHARPY IMPACT TEST |
% iTest1:Test2 Micro Clean Average :
faﬁ;ﬁ"('f;)w"m—m"w"m ) L . Ch: . Dt _ Dh: { S-Rating O-Rating:
— Macro Etch : ;' :
'ASTM Test Method

The above results relate only to the ltems tested,

Chemical tests performed In accordance with ASTM E415 and E10189,
Mechanical tests performed in accordance to ASTM EB,E10, E1 8, E290

.and A370. All other tests performed.in accordance with-the requirements: - -

of applicable specifications unless otherwise noted above, We hereby
certify that the abova test results are representative of those contained In
the records of the company.

Any modification fo this certificate as provided by Gerdau Ameristee -
Minnesota withoutt the expressed written consent of Gerdau Ameristeg] -
Minnesota negates the validity of this test report. This report shall not be
reproduced except in full, without the expressed written consent of Gerdau
Ameristesl Minpesota, Gerdau Ameristeel- Minnesota Is not responsible
for the lnablility of this material to meet specific applications.  *

g :.S.IGNEID; o QA Aphroval
ONTE: 09202008 il AlO0eoms
[~ Ken Woﬁg

APPROVAL;

ASTMTASTM ASTM | ASTHTASTH .
E112 | £265 - E290 | E415 |E1019

; ASTM ASTHM | ASTH | ASTM | AGTH
Accreditodto: A370 EB | E0 ; E18  E23

X X X x. } X X1 X
1SO 17025 : . . : s
. stibcontractor CLRIETT LN ’. T SR
" (sQirozsy o N

X Gerdau Ameristeel Minnesota, A2LA Certification #1055-01 Exp. 6/30/06
* Denotes Testing By Sub-Contractor:;

Metallurgical Services Inc., AZLA Cerlfication #510-01 » 06

Stork Twin Clty Testing, gA SR THICROOY XY YOOV X

Measurement of uncertat

.. SWORN AND SUBSCRIBED TO BEFO

EME
THIS «QO DAY \"Y\Oun CVAL &Ob
%dmﬁh%ﬁ—_

THIS CERTIFICATE IS NOTARIZED ONLY WHEN REQUES'J;ED.
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HSP. CERTS + CLEVELAND @oo7
- ‘ Brszzs ™
o o - CERTIFICATE
640 Lavoy Road K ' OF
Erie, MI~ 48133 . <
Phona: 734/848-2915  Fax: 734/848-8734 ANATLYSIS
' 3 ) NG: G ED
cuja:gggnzomﬁa No | canmcaawm séﬂr_P_anz N 014 l EFTI /
M T DE S 1220, 5. 7000 , Corn
CustonER: | | ‘ BE 7403 1035
PRESTIGE STAMPING INC. **
P ‘O BOX 1086 WWWMANUFACTURED IN 'I‘H"EI
. U.8.A.
WARREN  ° ML 480501086 : , '
oo L I
ATTENTION:

- W R 3
*:ﬂrﬁr—mtsmf—mea-sﬂfmmt-for—chemi-sbry—areﬁm*wm yercent-

COIL NO. HEAT NUMBER

EU4904 . 9500913

AL= 0.047

CHEMISTRY AND MECHANICAL PROPERTIES

T N s e e Y My e v o W R v e e 8 Y Y e e oo e

COMMENT *% MILY CERTIFICATION WITH LOAD *=* .

‘RECEIVED

0CT 1.2 2005

J i

/W'

0.002 SI= 0.100

T s o s W B s A e e e A v o el M B e e oy

C ='0.360 MN= 0.750 P = 0.010 S .

THE ABOVE MEGHANICAL AND CHEM]CALANALYSES WERE SUPPLIED
BYTHE PRODUCING MILL OR TESTED ON OUFM)WN EQUIPMENTZ

Form Na. FQC 001 Rev. 1
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05200 Open Web Steel Joists
05200.1 BSE Observation Reports




BECKER 05200

structural engineers, inc.

Date: 8{ %0 / ob

Time: ( : 45

Temp: s -

Weather: SN h g

Project: P \Ne ’\\%5 ‘ Q_" )
Location: %B'KIN\D Me
Becker Job No: 15 17

Observation Location: = \fyipe Bolbinte

§138 2

e/ 8 2 8

B R £ =3

8§ | £ 6| &

2 | O <

© < ° ks

w22 =z Comments
Seat Connection vdinRinpin
Bridging 1L b L]
Bracing | L] L]
Tie joist Connection | -
Additional ltems
Additional ltems HEInRIngIn

Notes: UJOW\( (ORS QNQO,NQ_ Q. ’T\/\e ’\\M‘E GF /\-\/\Q
e \n T,

‘Signed: Adam M. White, E.I.

75 York Street, Portland, ME 04101-4701 = Tel 207-879-1838 ™ Fax 207-879-1822




05200 Open Web Steel Joists
05200.2 Material Certifications
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12/11/2006 11:22 9786648705

NORTHLAND  EST PAGE

NUWUEOR

VULCRAFT GROUP

VULCRAFT SALES CORPORATION
DATE: December 11, 2006

Contact; Mike Cronlin

Company: NORTHLAND STEEL CORP
Address: 148 PARK STREET

Cly: - NORTH READING, MA 01864

Reference; PINE TREE RETAIL #3 / PORTLAND, ME
Purchase Order Number: 06-170
Vuleraft Number: 26-06-1046

Gentlemen:

Vulcraft Division, Nucor Corporation, hereby certifies that we are a member of the Steel
Joist Institute, Vulcraft open web steel joists and joist girders (K, H, LH, DLH and G
serles) are designed and manufactured in accordance with the standard joist
specifications of the Steel Joist Institute,

These joists will safely support a uniformly distributed load as desighated in the
applicable Steel Joist Institute load table, for the particular type and span, when field
applications are in accordance with these specifications. .

"1 verification s required please contact the Managing Director at the address below; - -

Sreal Jolst Institute

3427 L0th Ava, North Bt
Myrtls Beach, SC 29577-6760
Phang 803-626-1945

Fax ¢ B03-526-5568

Cordially,

pjﬁdw ?%z/zz&

Linda R Chappell
DISTRICT SALES CLERK e

2548 NORTH BROADWAY, SUITE 204  SALEM, NH03102  BUS: 603.894,1146  FAX; 603.894.1149

82/83

/78 3vvd HN WEWS L4907 6PTI-PEB~-ER3 P5ieE  S@8Z/TT/27




12/11/2086 11:22 9786648786 NORTHLAND | EST . PAGE 83/83

NUCOR

VULCRAFT GROUP

VULCRAFT $SALES CORPORATION

DATE: December 13, 2006

Cortact:  Mike Cronin

Campany:; NORTHLAND STEEL CORP
Address: 148 PARK STREET )
CITY: NQRTH READING, MA. 01864

Reference: PINE TREE RETAIL #3/ PORTLAND, ME *
Purchase Order Number: 06-170 '

Vulcraft Number: 26-08-1046

Gantlemen:

';rhls Is to certify that Vuleraft Division of Nucor Carporation, Chemung, NY, is @ member
! of the Stael Deck Institute. Vulcraft Skeel Decks ara produced in accordance with Steel
' Deck Institute Publications No. 29, ‘ ,

As members of the Stee! Deck Institute, Vuicraft steel deck section properties are
determined using the appropriate provisions of the Jatest edition of the American Iron
and Steel Institute’s specification for the design of cold-formed steel structural members

- -and-is built with strict adherence to the standard specifications.of the Steel Deck .
Institute.

Cordially,
(it B (el

_ Linda R Chappell A
DISTRICT SALES CLERK -

2548 NORTH BROADWAY, SUITE 204  SALEM, NH 03102  BUS: 603.894.1146  FAX: 603,894,1149

28/28 3ovd HN W3PS LIvEDTNA ) v TI~PEB=-EBY PSisd  IBET/IT/ZT




05400 Cold Formed Metal Framing
05400.1 Engineer’s Affidavit




BECKER 05400

structural engineers, inc.

Date: P> =vA) ?._ 2 ool

Time:

Temp:

Weather:; FOG:

/
Project: P( e T as P\bru — e 3
Location: PU ey

Becker Job No: \& 09

Observation Location: ?G’V’\b 3- A4 sSrRaR  WaLS

§13) 2

S 8|2 8
B 2 £ s
& ® Q o
o | O <
© c ° °
w2 =22 Comments

Spacing ML L1 [

Condition A, [ [

Anchorage Cgingingin

Temp Bracing L]

Perm Bracing

Sheathing Attachment []

Size of Members

Additional ltems

Additional ltems

Notes:

Signed: Adam M. White, E.I.

75 York Street, Portland, ME 04101-4701 = Tel 207-879-1838 = Fax 207-879-1822




Sent By: Associated Design Fartners; 207 878 17a8; Jan-8-07 13:01; Page 2/2

Oifint: 207.878,1751

ASSOCIATED DESIGN Fus: 207.878,1780

PARTNERS INC. e g

BO Leighton Road = Talmouth, Malne 04905

Jamwary 3, 2007 06226

Yves Lapointe

Yves Lapointe Deywall, lnc.
3 Powderhorn Lane
Auburn, ME 04210

Re: Pine Tree Shopping Center, Portland, ME

Dear Mt. Lapointe:

This lefter is being provided upon your request in order to indicate that the light gauge metal wall
framing shop drawing submission, dated August 28, 2006 has been prepared by Associated Design
Partners, Inc. This light gauge framing shop drawing submittal for the above referenced project was
desigmed and detailed based upon the most current building codes available at the time of

submission.

Pleasc call should you have any questions regarding this letter.

Christop¥ér M. Brown, E.L
Structural Dagigoer
Associated Dewign Partoers, Tne.

b P




